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FEBRAUARY '98

HS 8.08 CGARRARD AXLE REF. 131749
For "GASE"
Spare Parts List
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HS 8.06 CARRARO AXLE rif. 131748

Axle kousing 1.2
Up-dated february ‘98

14

MOD. N 5330-5643-6021

Poz.  Rof. O.ty Description Pos.  Ref. Q.ty Description

1 129105 1 Covar

2 092270 1 Oll plug M22x1.5

3 020776 9 Bolt M8x12

4 128611 4 Bolt M12x70 (Salf lock.)

§ 13471 o Axle hausing

6 066384 1 Plgkt

7 131019 1 Gaskat

8 130532 1 Plug

g 023281 1 Washer

10 021052 1 Bolt M18x20

11 023612 1 Plug .55

12 104988 Braather M10x1

13 028609 1 0.ring

14 0BGAST7 1 Kit coperchlo supp. Diff,



6.5et. 2006 17:79

CARRARO SERVICE ++39+49-9219160

HS 8.06 CARRARQ AXLE ref. 131749

Baval gear/Pinion set

Nr. 4939

P.

2.3

4

MOD. N. 6207

Pog.

Ret,

0.y

Description

B O D DO~ N GG G O RS RS MO R R B3 B3 BRI RS -

066038
132265
132266
132267
132288
132289
132270
132271
132272
132273
132274
106871
123842
106872
106873
028121
132180

120178

128628
128530
027348
027350
131649
133335
133336

LI W R e T

Bevel gear/Pinion sat Z2=8/43

Shim 2.50mm
Shim 2.80mm
Shim 2.70mm
Shim 2.80mm
Shim 2.90mm
Shim 3.00mm
Shim 3.10mm
Shim 3.20mm
Shim 3.30mm
Shim 3.40mm
Stim 0.10mm
Shim 0.25mm
Shim 0.30mm
Shim 0.50mm
Q.ring

Ring nut

Thrust washar D.30.3

Cover

(il seal 55x80x10

Bearing
Bearing

Flange

Bhim 26.50mm
Shim 26.53mm
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HS 8.06 CARRARO AXLE rif. 131749
Differential

Nr. 4999 P %

3.1
Up-dated february ‘88

MOD. N 5330-5643-5808
Pos.  Rel Qly  Description Poz.  Rel. Oty  Description
1 134400 1 Ditfarantial housing
2 066163 1 Differantlal kit
3 128762 4 Thrust washer
4 134198 - Shim 4,50 mm
4 134200 - Shim 4,60 mm
4 134201 - Shim 4,70 mm
4 134202 - Shim 4,80 mm
4 134203 - Shim 4,90 mm
4 134204 - Shim 5,00 mm
4 134205 - Shim 5,10 mm
4 134208 - Shim 5,20 mm
4 134207 - Shim 5,30 mm-
4 134208 - 8him 5,40 mm
5 130155 2 Shaft
6 130166 1 Spider
7 024469 3 Pin D6x32
g 110842 2 Plate
g 110643 10 Drive plate
10 110644 8 Plate
& 134399 1 Cover
12 136003 12 Boft M12x1,256x30
13 027309 2 Baaring ‘
14 130154 1 Shaft
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H$ 8.06 CARRARD AXLE rif. 131749

Wheel hubs

CARRARO SERVICE ++39+49-9219160

Nr. 4939

41

P.

b

MOD. N 5330 e
Posz.  Ref. Qty  Descriplion Pos,  Ref. Qly  Description
1 023809 2 Plug D.42
2 131105 ? Flange
3 b21369 2 Screw M6x10 Socket head
4 022854 2 Spring washar D.6
5 024488 4 Fln DBx26
6 021370 28 Bolt M8x25
7 128648 2 Ring nuthM.50
B 128545 2 Washar
9  D27255 2 Baaring
10 131738 10 Nut M14x1,5
11 104781 10 Stud
12 066080 2 Wheal hub
13 027267 2 Bearing
14 128551 2 Bush .
15 028614 2 Q.ring
16 183923 2 Oil saal 75x85x10
17 131103 1 Half shatt (Short)
17 131104 1 Half shaft (Long)





